
����������	
�� �����	 
��
������	 
����	 ������

�������
��	�
��	 ������	 

��������	 
��������


��
���	���
�	�
�� ������	
�����	��
���������

����������	

�� �����	
�����	��	��	
���������	��
������
����������	
�� �������	 
��
������	 ���	 ���������

�
�
�
 
!

�
�
 
"
�

#
�
"
�
$
%
&
'
!

�����������������������

&�����	�()*	�+	,���-	$�.��"����	�	�������	��������� #���
�	(/�/0 (�10(  ���	��	(	
(20�()*�

�����3�����	�		���44�	54
5��4
�4�5
54
���4
�4�	����	�56�

7����874�	95�	
4��7:4�5��4	�:
��4
���3���
�	�		���44��	54
���4
�4���

���3�
��	
�		��
94��	54
���4
5�4���



�

���������	
����	���

��������
�
����

���	��������	��	�����	��	��������	�������	�������	��	����� 

��!���	��!������!�	��	������������	�����"������!�;	�<�	����

�""���	������!�	���"��!����	��	!�����	����!���	��"!�	���=�� 

!����	���	�������	�������#

��	 !"�#!	$����!�����!�	��	�>	�	 ������	��	����"����%	����

�""���	"��������!�	���"��!����	�=���������##�� !"�#�	�� 

"!�	���=������	���	�������	�������#

�	!���	"����	�������	����"����?
� ��	$���##�	��	��	������$! %���#!	�����	����<���	���	��

��������	@	��"!���!�	$�����!�!�	��&��	����"�!�	�����	"����

 !%&'�  !�$! %���#!%

 ��	&�����	����������	��	���	��	���!�	��	�����	$�������

���������!�	���=�������(�&)%! �	��"!�	���=��!����	���	�� 

�����	�������%#

6��	�	������!	<������&	��	��"�����	��"'";	���!�&���"	���

����!��	��	!<�	���<���	!�	"<�A	!<�	����"	"��B��!	!�	��"'
�����&	�����!���#�<�"�	������!���"	���	"�������	��	"��� 

"!��'��&	�����"	������&	��	����!�����!���	����#

6C�	 ����	 '����'!�	 3��<��!��"A��"�	 ���	 ���	 ���<
��"!�<�����	��"�'��	���&��	������"�<���!����<��	���	���

��"�C"!��&	��;	 A���<�	 D����	 A(<����	��"	��!����"

����<���E������	���"!�����	 'F��!��#	
��"�	 7��A��"�

������	���	���	����"!'�����!�'�!!��;	���	C���	����	��&���

����	�""����	���	&�"!���	������!�	��"	��"E��"	�G"�����";
��"	���!�&�����"	"��!	�����E�G"	"��	 ��	���<���	����

"�&�����	 ��"	����"	"�"���!����"	��	 ��"E��	��	�<�"�	��

����!��������!#

	�"	 �������!���"	 "��!	 �������"	 "��	 ��"	 G!�E��!!�"

��!�������!�"	E��	���!��!	�<�����	��	����	�H����!�����!���#

�$*�% !� +���	��"	��	���!�	��"	 G!�E��!!�"	��	"�	����"

���������!	 ����"����";	 ��"	���������	�<��	 ��	 ��������!

�����!����!	�!	��"	�����E���	"��	��	���<���	��	"�����!	��
"�<G��	$���#	,%#

	��	��	���	��	���	������!�	&�"!�I�	��	��"	���"&�"	��"����";
�"!)�	��������"	��	��	�)E����	��!�&����"	����	��	�������

��	��"	����"	"����!����"	��	���"&�	��	��"�	�����!���#

�"!�"	 �����������"	 "�	 ���"!����	 ��	 �!�E��!�"

��!���<�"���"	 E��	 !�����	 ��	 ������	 �I��&�	 ��

����!�������I�#

�$*�% !� �+���	��	��"�	E��	��"	�!�E��!�"	"�	���������	�
"�	 ���������	 ����"����"	 "�	 ���&�	 �������"	 �	 ��	 ��"�

���"!���!���	 *	 ��������"	�	 �������	 "�&J�	��	�"E����

��������	$���#	,%#

�$*�% !� +�"<����	!<�	�����"	��	��"!	��	������	����&����;
����"�	�����	 ����������!"	 ����	 !<�	�������!����	���

�!!��<	!<��	�"	"<�A�	��	!<�	���&���	$���#	,%#

5���!���'�!���"����	����C&��#

-��' �&+����	3����"!	����	
���"�����<'��!	���	�!�'�!!��

��"!�����	���	���"�	��!!�	���	���	7��"!����������	���	���&��

"��	&��(""	���	����	���&��C<�!��	��<���	��	$���#	,%#

-
�	�	�.


�/��	�.


���	���	.

0
��	���	.


���	
��	�.
��	 ����	��	���	�����!!�	&�"!����	���	 ��"�<�	 ��"����	"���

���������!�	"����	����<���	��!!�&�����	���	��	�������	��	E��� 

��	����	"�"��!!�����	��	��"�<��	��	��"�	�����!���#

K��"!�	�����������	"���	�����!�	"�	�!��<�!!�	��!����"���

�<�	������	��	�������	������	��	����!����������#

�$*�% !� �+����	��"�	��	���	��	�!��<�!!�	����""���	"����� 

!�	�	�����!�""���	����&&�����	"�	���&�	��	���������	����	��"�

��"!��!!����	�	������������	"������	��	"�<���	�����!�!�

$���#	,%#

/�-�������������
����
���

L<��	�������&	"����	���!";	����"�	��A�*"	 ������!�	 !<�
�������!	*!% ��)$1�%�!�	!<�	��!<���"��	������#	�<�	������

�"	 !�	��	 �����	 ��	 !<�	 �������!	 !����	 ��	 !<�	�����	���!"

������#

�<�	 !1#��$����!�����	�*	�	������	���	�	����"���	����M%
��"!	��	"����!��	����&	!<�	���"	��	!<�	 !1#�2�2)$$!%3
�!	!<�	��&�����&	��	!<�	"����	���!"	������#

5�	�����	!�	�<��"�	!<�	���������!�	!����;	*��	��"!	'��A

!<�	�����A��&?
� �!�'���������	!���"�����	������	4�����! ������ '�

"�����	������	���!�56
� 7)�� ���!#�)�� � ��8'��'� '��*!% �1�#��&2�4*#�!2�

%�(�%� �� '����!�����	���A	��� '��2*!%��*!% 2�$!�)!#56



N

��	�����	
�����
	�
		������
	������
�	
	�
		������
	�
		
	
��
��	
	 ���	 ��	 �
���
�	 �����
�
��	 �
��



	 ���	 ������
�������������
	�
�	��������	�	������	��
	���
�
�������	 	

�������
	
	�
		
	�
	�
��
	
���	
	�
�		�����������
	�
		
	���
�
��	���������

�	������7����
��

��
	 �����
	 ���	 
�
	 ��		�����	 �������	 �		��	 �����
��
�
�����
���	��	������
	����	���
�	���	�
	
���
	
��	
�
���	���
����	����
	���
��

�99����
��������
�:

�!"6�;

�!"6��

�!"6�<

�!"6��

�!"6�<

�!"6� �

�!"6� ,

�!"6�;

�!"6��

�!"6� =>

�!"6��

�!"6� =

�!"6� ? �!"6� ?

�!"6� =



 

�	�������99���
@�9�����	��A��7���
����
�����
�9��

���������	
�

��	
������ 
���������	���
�������

������
��
������

N° tavola / 
Indice modifica 

Table no./ 
Change index 

Data ultimo 
aggiornamento 
Latest revision 

made on 

N° modifica tecnica 
Technical change 

no. 

MRG55-4 
 

MRG55-6 MRG55-8 . 

 Matricola da cui è valida la tavola: 
Starting from serial no.:�

���� 06/17 / 001 001 001 . 

�� . . . . . . 

�� . . . . . . 

�� . . . . . . 

�� . . . . . . 

 
�����������

���

�����
�������

���������	���
�������

������
��
����� 
N° tavola / 

Indice modifica 
Table no./ 

Change index 

Data ultimo 
aggiornamento 
Latest revision 

made on 

N° modifica tecnica 
Technical change 

no. 

MRG55-4 
 

MRG55-6 MRG55-8 . 

 Matricola da cui è valida la tavola: 
Starting from serial no.:�

���� 06/17 / 001 001 001 . 

�� . . . . . . 

�� . . . . . . 

�� . . . . . . 

�� . . . . . . 

 
����������	��		��

�

���
	��		��
�������

���������	���
�������

������
��
����� 
N° tavola / 

Indice modifica 
Table no./ 

Change index 

Data ultimo 
aggiornamento 
Latest revision 

made on 

N° modifica tecnica 
Technical change 

no. 

MRG55-4 
 

MRG55-6 MRG55-8 . 

 Matricola da cui è valida la tavola: 
Starting from serial no.:�

���� 06/17 �� 001 001 001 . 

�� �� ��
�� �� �� . 

�� . . . . . . 

�� . . . . . . 

�� . . . . . . 

 
�����������
����

�������
�������

���������	���
�������

������
��
����� 
N° tavola / 

Indice modifica 
Table no./ 

Change index 

Data ultimo 
aggiornamento 
Latest revision 

made on 

N° modifica tecnica 
Technical change 

no. 

MRG55-4 
 

MRG55-6 MRG55-8 . 

 Matricola da cui è valida la tavola: 
Starting from serial no.:�

���� 06/17 �� 001 001 001 . 

�� �� ��
�� �� �� . 

�� . . . . . . 

�� �� ��
�� �� �� . 

�� . . . . . . 

 
�����������

����

��

����
������
�������

���������	���
�������

������
��
����� 
N° tavola / 

Indice modifica 
Table no./ 

Change index 

Data ultimo 
aggiornamento 
Latest revision 

made on 

N° modifica tecnica 
Technical change 

no. 

MRG55-4 
 

MRG55-6 MRG55-8 . 

 Matricola da cui è valida la tavola: 
Starting from serial no.:�

	��� 06/17 / 001 001 001 . 

�� . . . . . . 

�� . . . . . . 

�� . . . . . . 

�� . . . . . . 

 



!

�	�������99���
@�9�����	��A��7���
����
�����
�9��

����������	
����

��

��	�
��

�������

���������	���
�������

������
��
����� 
N° tavola / 

Indice modifica 
Table no./ 

Change index 

Data ultimo 
aggiornamento 
Latest revision 

made on 

N° modifica tecnica 
Technical change 

no. 

MRG55-4 
 

MRG55-6 MRG55-8 . 

 Matricola da cui è valida la tavola: 
Starting from serial no.:�

���� 06/17 / 001 001 001 . 

�� . . . . . . 

�� . . . . . . 

�� . . . . . . 

�� . . . . . . 

 
����������������������

��

�	�
	
��������
	
�

���������	���
�������

������
��
����� 
N° tavola / 

Indice modifica 
Table no./ 

Change index 

Data ultimo 
aggiornamento 
Latest revision 

made on 

N° modifica tecnica 
Technical change 

no. 

MRG55-4 
 

MRG55-6 MRG55-8 . 

 Matricola da cui è valida la tavola: 
Starting from serial no.:�

���� 06/17 / 001 001 001 . 

�� . . . . . . 

�� . . . . . . 

�� . . . . . . 

�� . . . . . . 

 
 
	��	�

������

����	
�	�����

��	
������
����
���

���������	���
�������

������
��
����� 
N° tavola / 

Indice modifica 
Table no./ 

Change index 

Data ultimo 
aggiornamento 
Latest revision 

made on 

N° modifica tecnica 
Technical change 

no. 

MRG55-4 
 

MRG55-6 MRG55-8 . 

 Matricola da cui è valida la tavola: 
Starting from serial no.:�

���� 06/17 / 001 001 001 . 

���	
��� 06/17 / 001 001 001 . 

�� . . . . . . 

�� . . . . . . 

�� . . . . . . 

�� . . . . . . 

 
	��	�

������

����
���	
��

����
����������
����
���

���������	���
�������

������
��
����� 
N° tavola / 

Indice modifica 
Table no./ 

Change index 

Data ultimo 
aggiornamento 
Latest revision 

made on 

N° modifica tecnica 
Technical change 

no. 

MRG55-4 
 

MRG55-6 MRG55-8 . 

 Matricola da cui è valida la tavola: 
Starting from serial no.:�

���� 06/17 / 001 001 001 . 

�� . . . . . . 

�� . . . . . . 

�� . . . . . . 

�� . . . . . . 

 
����	�	����	����	
	�	����
�����	����	�����


�����������������
����
�������
	
�����	����

���������	���
�������

������
��
����� 
N° tavola / 

Indice modifica 
Table no./ 

Change index 

Data ultimo 
aggiornamento 
Latest revision 

made on 

N° modifica tecnica 
Technical change 

no. 

MRG55-4 
 

MRG55-6 MRG55-8 . 

 Matricola da cui è valida la tavola: 
Starting from serial no.:�

����� 06/17 / 001 001 001 . 

�� . . . . . . 

�� . . . . . . 

�� . . . . . . 

�� . . . . . . 

 



"
����������
	
���	�	�	���	
	�
����
��� #�	���	�
�	�	���
		�	�	$��	�	
�	���
	� %&
���	�
���	
	���

'����
	��	��������
(����
	���
)

��������
��
�
�������� =B>

+

*

+

,

,
N

*-

*N

*+
*+

*,

**

*,

*.

*/

/
O

.




������������	!�����	 	�����	������!��� 3�����	���	�	�������	 	����*	!�	�����" 4>!�����

�����	��#

5�����	��	��������

	<��&�	����M

0P1	3���	��!�"!������?	Q3�����	���	�	�������Q	 	2��?	Q����*	!�	�����"Q

=B>��������
��
�
��������

�����

����

��	����

��	��

	�
���������

	�
���
���� 
�

����������

�

���������

�� 052590030 INS. BASE BASE UNIT 

TUTTI I MODELLI 
– ALL MODELS (*) 

�

�� 052510030 RUOTA PORTANTE MAIN WHEEL 

�� 630014 BOCCOLA BUSH 

�� 052319170 PERNO PIN 

�� 211019 VITE STEI M6x16 SCREW 

�� 224007 DADO M6 NUT 

�� 238020 RONDELLA ELASTICA D.17 WASHER 

�� 203237 VITE M16x50 SCREW 

256181 VITE M16x40 SCREW 

�� 206333 VITE TCEI M16x45 SCREW 

��� 224018 DADO M16 NUT 

��� 052510340 SALVAPIEDI DX RIGHT FOOT PROTECTION 

��� 052510350 SALVAPIEDI SX LEFT FOOT PROTECTION  

��� 203035 VITE TE 8X20 SCREW 

��� 238006 ROND.ELAST 8,4X14,4X2 WASHER 

��� 206012 VITE TCEI M6x10 SCREW 

��� 238004 ROND.ELAST 6,4X11,4X1,6  WASHER 

��� 052510270 SUPPORTO FORCHE MULETTO DX SUPPORT 

��� 052510280 SUPPORTO FORCHE MULETTO SX SUPPORT 

 




������������	!�����	 	�����	������!��� 3�����	���	�	�������	 	����*	!�	�����" 4>!�����

�����	��#

5�����	��	��������

	<��&�	����M

���������9�		

��9��	������ ;B>

,

N

/

+

*

+

.

O
*-

*,

**

*N

*,

*+

*.

*+




������������	!�����	 	�����	������!��� 3�����	���	�	�������	 	����*	!�	�����" 4>!�����

�����	��#

5�����	��	��������

	<��&�	����M

0P1	3���	��!�"!������?	Q3�����	���	�	�������Q	 	2��?	Q����*	!�	�����"Q

;B>���������9�		

��9��	������

�����

����

��	����

��	��

	�
���������

	�
���
���� 
�

����������

�

���������

�� 052519050 CARTER PULEGGE CARTER  

TUTTI I MODELLI 
– ALL MODELS (*) 

�

�� 052518270 PULEGGIA D. 300 PULLEY 

�� 052510010 INS. COLONNA COLUMN UNIT 

�� 052321310 INS. ATTACCO TRANSPALLET TRANSPALLET COUPLING 

�� 052513010 INS. SUPP. CARTER CARTER SUPPORT UNIT 

�� 052519040 AGGANCIO TENDITORE TIGHTENER COUPLING 

�� 052519081 SUPPORTO MOTORE SUPPORT 

�� 052518260 PULEGGIA 50x28 PULLEY 

�� 412105 CINGHIA POLIV. 1092/26-430 BELT 

��� 047119070 TENDITORE TIGHTENER 

��� 10600124 RONDELLA WASHER 

��� 900002890 MOTORE 230/400V 50Hz MOTOR 

��� 052518340 CAMMA INT. PROSSIMITA’ CAM 

��� 052513111 INS. CARTER COL. COMANDO CARTER UNIT 

��� 052380610 REGGICAVO CABLE SUPPORT 

��� 250010180 SUPPORTO MICRO FCD SUPPORT 

��� 238006 RONDELLA  WASHER 

 




������������	!�����	 	�����	������!��� 3�����	���	�	�������	 	����*	!�	�����" 4>!�����

�����	��#

5�����	��	��������

	<��&�	����M

���������
�������	�
��
	�������	������ <B>

**

+

.

/

*O

O

*-

*,

N

,

*

,O

*/

+

*+

,

,*

,- *.

,+
,,

,,

,.

,N
,+

*,

*N

,/

*+




������������	!�����	 	�����	������!��� 3�����	���	�	�������	 	����*	!�	�����" 4>!�����

�����	��#

5�����	��	��������

	<��&�	����M

0P1	3���	��!�"!������?	Q3�����	���	�	�������Q	 	2��?	Q����*	!�	�����"Q

<B>���������
�������	�
��
	�������	������

�������

�����

��	����

��	��

	�
���������

	�
���
���� 
�

����������

�

���������
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

�� 052518020  VITE DI SOLLEVAMENTO SCREW 

TUTTI I MODELLI 
– ALL MODELS (*) 

 

�� 052518320 BOCCOLA OSTACOLO BUSHING 

�� 052518180 CHIOCCIOLA PORTANTE MAIN NUT 

�� 052518090 CHIOCCIOLA DI SICUREZZA SAFETY NUT 

�� 052518070 INS. SUPPORTO BUSTA SUPPORT 

�� 052518050  INS. TIMONAMENTO C. CHIOC. PLATE 

�� 052518191 VASCHETTA CONTAINER 

�� 052518201  COPERCHIO COVER 

�� 238007  RONDELLA ELAST. D. 10,5 WASHER 

��� 206177  VITE M10x60 SCREW 

��� 052318130  GHIERA PORTANTE MAIN RING NUT 

��� 299097  INGRASSATORE GREASER 

��� 401113  GURNIZIONE OR 3187  GASKET 

��� 607512  CUSCINETTO 32208 BEARING 

��� TAV. N. 5 INS. MTG. FRENO BRAKE ASSEMBLY 

��� 211101 VITE STEI M8x35 SCREW 

��� 224009 DADO M8 NUT 

��� 206066 VITE TCEI M 10x50 SCREW 

��� 052518210  INDICE USURA WEAR INDICATOR 

��� 052518010 SUPPORTO CUSCINETTO SUPPORT 

��� 224011 DADO M10 NUT 

��� 220005  VITE TBC AUT. 3,5x12,9 SCREW 

��� 256057  VITE TE 10x25 D.10,9 SCREW 

��� 52518230 FELTRO FELT 

��� 47018630 STOPPINO TONGUE 

��� 231004 CHIAVETTA 8x7xL 30 KEY 

��� 224007 DADO M6 NUT 

��� 052520250 PIASTRINO ANTISVITAMENTO PLATE 

�� 052518100 TAMBURO FRENO DRUM 

 




������������	!�����	 	�����	������!��� 3�����	���	�	�������	 	����*	!�	�����" 4>!�����

�����	��#

5�����	��	��������

	<��&�	����M

��������
���99�
�
���
�������� �B>

.

*-

,

+

*N

*,

*N

,

/
+

O

N**

*O

N

*/

,-

,,
,*

*+
*.

*+

,+

,O

,,

,N

,/,+ ,.

,+ ,+ ,/,.

*




������������	!�����	 	�����	������!��� 3�����	���	�	�������	 	����*	!�	�����" 4>!�����

�����	��#

5�����	��	��������

	<��&�	����M

0P1	3���	��!�"!������?	Q3�����	���	�	�������Q	 	2��?	Q����*	!�	�����"Q

�B>��������
���99�
�
���
��������

�����

�����

��	����

��	��

	�
���������

	�
���
���� 
�

����������

�

���������

�� 052514090 INS. CARRELLO CARRIAGE UNIT 

TUTTI I MODELLI 
– ALL MODELS (*) 

�

�� 121kp233 FERMA FELTRO FELT STOP 

�� 047219010 PATTINO SLIDING BLOCK 

�� 046405991  PATTINO FRONTALE FRONT SLIDING BLOCK 

�� 047019360  PATTINO POSTERIORE REAR SLIDING BLOCK 

�� 237043  RONDELLA 11x30x2,5 WASHER 

�� 238007  RONDELLA D.10,5 WASHER 

�� 203193  VITE TE M 1 0x30 SCREW 

�� 228022  DADO M10 NUT 

��� 047019060 SUPPORTO PATTINI CENTRALE SUPPORT 

��� 047219020 PORTAPATTINO INFERIORE  SLIDING-BLOCK HOLDER 

��� 047019370  FELTRO POSTERIORE FELT 

��� 220085  VITE TE 6,3x25 SCREW 

��� 220086  VITE TE 6,3x32 SCREW 

��� 121kp0220 FELTRO FELT 

��� 04640527 CAMMA FINECORSA CAM 

��� 04640586 DISTANZIALE CAMMA SPACER 

��� 224007 DADO M6 NUT 

��� 206106 VITE TCEI M10x35 SCREW 

��� 052520040 ATTACCO CAVETTO SUPPORT CABLE 

��� 203127 VITE TE M6x25 SCREW 

��� 238004 ROND. EL Ø 6 WASHER 

��� 052625120 FORCA SINISTRA LEFT FORK 

��� 052625110 FORCA DESTRA RIGHT FORK 

��� 052625210 PERNO PIN 

��� 052625280 MOLLA SCREW 

��� 299024 ANELLO DI FERMO WASTE PLATE 

��� 052625270 LAMIERA A “C” “C” METAL SHEET 

��� 052625260 ETICHETTE POSIZIONE FORCHE FORK POSITION LABEL 

 




������������	!�����	 	�����	������!��� 3�����	���	�	�������	 	����*	!�	�����" 4>!�����

�����	��#

5�����	��	��������

	<��&�	����M

���������9�		
�7��	�
��
C����9��	������ �B>

.

O

*-

N

*+

+

,

/

**

*N

*,

*,

,

*

*/

*+

*.

+




������������	!�����	 	�����	������!��� 3�����	���	�	�������	 	����*	!�	�����" 4>!�����

�����	��#

5�����	��	��������

	<��&�	����M

0P1	3���	��!�"!������?	Q3�����	���	�	�������Q	 	2��?	Q����*	!�	�����"Q

�B>���������9�		
�7��	�
��
C����9��	������

�����

����

��	����

��	��

	�
���������

	�
���
���� 
�

����������

�

���������

�� 052518130 INS. SUPPORTO FRENO BRAKE SUPPORT ASS. 

TUTTI I MODELLI 
– ALL MODELS (*) 

 

�� 052518120 PERNO FILETTATO THREADED PIN 

�� 052518100 TAMBURO FRENO DRUM 

�� 236007 RONDELLA M10 WASHER 

�� 224011 DADO M10 NUT 

�� 243016 ANELLO PER EST. D.30 RING 

�� 121kp537 INS. FASCIA FRENANTE BRAKING PART UNIT 

�� 121kp543 PERNO CYLINDER 

�� 047018240 SUPPORTO SUPPORT 

��� 201412 VITE M6x100 SCREW 

��� 238007 RONDELLA ELAS. D. 10,5 WASHER 

��� 206193 VITE TCEI M10x30 SCREW 

��� 203260 VITE TE M8x70 SCREW 

��� 228017 DADO M8 NUT 

��� 20gt_341 MOLLA SPRING 

��� 228004 DADO M6 NUT 

��� 236004 RONDELLA WASHER 

��� 237518 RONDELLA 32x45x0,5 WASHER 

 




������������	!�����	 	�����	������!��� 3�����	���	�	�������	 	����*	!�	�����" 4>!�����

�����	��#

5�����	��	��������

	<��&�	����M

�������
99�	�
��	��

9��	��	������� �B>

N

,
*

**

+
.

/

O

*N

*-

*+

*,

*/

+

*+

,

*.

*O

*,




������������	!�����	 	�����	������!��� 3�����	���	�	�������	 	����*	!�	�����" 4>!�����

�����	��#

5�����	��	��������

	<��&�	����M

0P1	3���	��!�"!������?	Q3�����	���	�	�������Q	 	2��?	Q����*	!�	�����"Q

�������
99�	�
��	��

9��	��	������� �B>

�������

�����

��	����

��	��

	�
���������

	�
���
���� 
�

����������

�

���������

�� 052519020 SUPPORTO MICRO SUPPORT 

TUTTI I MODELLI 
– ALL MODELS (*) 

 

�� 047019260 BOCCOLA GUIDA BUSHING 

�� 047019270 BOCCOLA APERTA BUSHING 

�� 052519090 CAMMA CAM 

�� 047019201 ASTA ROD 

�� 224007 DADO M6 NUT 

�� 052319140 SUPPORTO SUPPORT 

�� 047019231 CARRUCOLA PULLEY 

�� 047019220 DISTANZIALE SPACER 

��� 203038 VITE M8x25 SCREW 

��� 238006 RONDELLA ELASTICA D.8,4 WASHER 

��� 052520010 CAVO DI RIALLINEO ALIGNMENT CABLE 

��� 237012 RONDELLA TRANCIATA 9x24x2 WASHER 

��� 239018 RONDELLA DENT. EST. WASHER 

��� 206356 VITE M4x30 SCREW 

��� 950001590 MOLLA SPRING 

��� 21479 VITE AUTOFILETTANTE SCREW 

��� 206206 VITE M8x12 SCREW 

��� 999084 MORSETTO CLAMP 

 




������������	!�����	 	�����	������!��� 3�����	���	�	�������	 	����*	!�	�����" 4>!�����

�����	��#

5�����	��	��������

	<��&�	����M

�����������
���99�@
��	��
9�7��	��������	�� ?B>

+

*

,

*

N
+

,




������������	!�����	 	�����	������!��� 3�����	���	�	�������	 	����*	!�	�����" 4>!�����

�����	��#

5�����	��	��������

	<��&�	����M

0P1	3���	��!�"!������?	Q3�����	���	�	�������Q	 	2��?	Q����*	!�	�����"Q

�����������
���99�@
��	��
9�7��	��������	�� ?B>

�����

����

��	����

��	��

	�
���������

	�
���
���� 
�

����������

�

���������

�� 052321050 BOCCOLA BUSH 

TUTTI I MODELLI 
– ALL MODELS (*) 

�

�� 052321040 BIELLA TRANSPALLET LINK ROD 

�� 052006231 STAFFA FISSAGGIO TRAN BRACKET 

�� 052321310 INS. ATTACCO TRANSPALL CONNECTION ASS.BLY 

�� 701014 RUOTA GOMMA WHEEL 

�� 05206221 INSIEME POMPA SOLLEVAMENTO LIFT PUMP 

 




������������	!�����	 	�����	������!��� 3�����	���	�	�������	 	����*	!�	�����" 4>!�����

�����	��#

5�����	��	��������

	<��&�	����M

����
	�����9�		
����	���
9�
�
�	���9��	��:���� �B>

52

5150494847464544

56

57

58

59

60

55

62

63

64

65

66

67

68

61

69

70

22

71

23

20

21

24

25

26

27

28

29

30

31

32

74

35

34

39

33

36

37

38

42

41

40

43

9

8

7

6

5

3

2

1

4

73

14

13

12

10

11

Fare una connessione
con del giallo/verde
da 1mmq fra il fondo
cassetta e una vite di
fissaggio del CNF1.
Collegare nell'altra
vite del CNF1 lo
schermo del cavo.

17

16

15

CNF1

MONTARE I PRESSACAVI ALL'INTERNO DELLA CASSETTA

CNF3 CNF4

capicorda

rondella
dentellata

CNF1

cassa

18

19

FCD

FISSAGGIO SUPPORTO
COMPONENTI

MORS.MICRO 13

MORS.MICRO 14

41 MORS.MICRO 21

MORS.MICRO 2242

23

21

MORS.MICRO 13

MORS.MICRO 14

37 MORS.MICRO 21

MORS.MICRO 2238

23

22

MORS.MICRO 13

MORS.MICRO 14

36 MORS.MICRO 21

MORS.MICRO 2237

144

57

FCUB

FCO

PG
11

PG
11

PG
11

TR

F
U

4

F
U

5

00

1
82
4

4
0
02

3
0

0

FU6

PLC

Serial

Analog IN

IG

C

I13I12I11I10I9I8I7I6I5I4I3I2I1I0COMNCNC

DC IN

V-V+V+Q9Q8Q7Q6Q5Q4Q3Q2Q1Q0

RUN
STOP

109876543210

6543210

IN
131211

987

OUT

S
L

E
R

R
R

U
N

B
A

T
S

D

P
W

R

PRD

l=180

K5K4K3K2K1KSF

21NC1L1 3L2 5L3

L3

L2

L1

KL

l=
2

2
0

l=290

22NC2T1 4T2 6T3

22 24

11

21

12 14

FU2 FU3

15

24

15

16

25

16

17

26

17

18

27

18

53

51

*62*

56

52

*

58

57 *70*

3836232322212120197

14446454241403836232322212120197KDKS
l=100

1444645424140

15 16 17 18 54 55 69

l=
4

7
0

PG16

2 1
ATTENZIONE-ATTENTION-ACHTUNG-ATENCION

400V 50Hz 3Ph

L2

EMERGENZA
 BLOCCO

L1

SEQUENZA
  FASI

PEM

PS

SALITA

BIANCA

P1

SELEZIONE COPPIE

SC
3210

0
1 2

3

ATTENZIONE

CAUTION

COLONNA OPPOSTA COMANDI

PD

DISCESA

ROSSA

0

FU1



��������	����	
�����	
	�����	������
��� ������	���	�	�������	
	�����	
�	������ ��
�����
�����	���

������	��	��������
������	���� 

!"#	����	��
��
�	����$	%������	���	�	�������%	
	&��$	%�����	
�	������%

����
	�����9�		
����	���
9�
�
�	���9��	��:���� �B>

�����

����

��	����

��	��

	�
���������

	�
���
���� 
�

����������

�

���������

�� 99990798 TABELLA ISTRUZIONI COLLEGAMENTO INSTRUCTION TABLE 

TUTTI I MODELLI 
– ALL MODELS (*) 

 

�� 517056AS1 INS.PULSANTE DI SINGOLO 
SINGLE PUSH-BUTTON 
ASSEMBLY 

�� 550001AS2 
INS.COMMUTATORE SELEZIONE 
COPPIE 

SWITCH ASSEMBLY 

�� 99990799 TABELLA POSIZIONE SELETTORE SELECTOR POSITION TABLE 

�� 517058AS2 INS.SPIA DI DISALLINEAMENTO 
MISALIG. WARNING LIGHT 
ASSEMBLY 

�� 517254 INS.FUNGO DI EMERGENZA EMERGENCY PUSH-BUTTON 

�� 99990797 
TABELLA AZZERAMENTO 
INTERRUTTORE 

SWITCH RESETTING TABLE 

�� 05221100 INVERTITORE GENERALE MAIN INVERTER 

�� 99990758 TARGHETTA PERICOLO DANGER PLATE 

��� 99990655 TABELLA MARCHIO VERTICALE BIANCO TABLE 

��� 236025 RONDELLA PIANA Ø4.3 ZN WASHER 

���
052211080 INS.CAVO DI ALIMENTAZIONE POWER CABLE ASSEMBLY 

052366410 INS.CAVO DI ALIMENTAZIONE POWER CABLE ASSEMBLY 

��� 599047 PRESSACAVO PG21 CON GHIERA CABLE GRIP WITH RING NUT 

��� 052505020 SCHEMA FORATURA CASS.COM. DIAGRAM 

���

239025 RONDELLA DENT.EST.Ø3.2 ZN WASHER 

550053 VITE PER FISSAGGIO CONNETTORE SCREW 

550019 CONNETTORE 15 POLI FEMMINA FEMALE 15-POLE CONNECTOR 

��� 520038 CUSTODIA FISSA PER CONN.24 POLI 
FIXED HOUSING FOR 24-PIN 
CONN. 

��� 520033 FRUTTO PRESA 24 POLI 24-PIN SOCKET 

��� 239018 RONDELLA DENT.EST.Ø4.3 ZN  

��� 216160 VITE TC M4X12 Zn  SCREW 

��� 507069 FUSIBILE 5X20 250V 4A RAPIDO FUSE 5X20 250V 4A QUICK 

���

052365260 TRASFORMATORE 200VA  TRANSFORMER 200VA 

528061 TRASFORMATORE 200VA (VERS.HDS) 
TRANSFORMER 200VA 
(VERS.HDS) 

��� 052365272 PLC PROGRAMMATO PROGRAMMED PLC 

��� 052365360 SUPPORTO PLC PLC SUPPORT 

��� 515031 PORTAFUSIBILE TRIPOLARE (14X51) FUSE HOLDER 

���

507010 
FUSIBILE 14X51 32A 500V aM  
380/460V 50/60Hz 

FUSE 14X51 32A 500V aM 
380/460V 50/60Hz 

507102 
FUSIBILE 14X51 50A 500V aM  
208/230V 50/60Hz 

FUSE 14X51 50A 500V aM 
208/230V 50/60Hz 

��� 515025 PORTAFUSIBILE TRIPOLARE (10X38) FUSE HOLDER 

��� 507019 FUSIBILE 10X38 2A 500V GL FUSE 10X38 2A 500V GL 

���

507094 
FUSIBILE 10X38 10A 500V aM  
380/460V 50/60Hz 

FUSE 10X38 10A 500V Am 
380/460V 50/60Hz 

507045 
FUSIBILE 10X38 16A 500V aM 
208/230V 50/60Hz 

FUSE 10X38 16A 500V aM 
208/230V 50/60Hz 

��� 058066250 SUPPORTO PER RELE` RELAY SUPPORT 

��� 224003 DADO ESAGONALE MEDIO M4 ZN NUT 

���

999912380 ETICHETTA 400V 50Hz 3Ph POWER PLATE 

999912390 ETICHETTA 230V 50Hz 3Ph  

999912520 ETICHETTA 380V 60Hz 3Ph  

999912510 ETICHETTA 220V 60Hz 3Ph  

999915320 ETICHETTA 208V 60Hz 3Ph  

999913790 ETICHETTA 440V 50Hz 3Ph  

999912960 ETICHETTA 460V 50Hz 3Ph  

��� 517059AS2 INS.SPIA SEQUENZA FASI 
PHASE SEQUENCE LIGHT  
ASSEMBLY 

��� 510212 PIASTRINO TERMINALE TERMINAL PLATE 

��� 510150 MORSETTO GIALLO/VERDE 4MMQ YELLOW/GREEN TERMINAL 

���
599090 SUPPORTO AUTOADESIVO SUPPORT 

599073 COLLARE 2.4X140X1.6 COLLAR 

��� 522137 CONTATTORE SALITA/DISCESA CONTACTOR 

��� 517088AS1 INS.PULSANTE SALITA/DISCESA 
LIFTING/LOWERING PUSH-
BUTTON 

��� 052365280 SUPPORTO APPARECCHIATURE SUPPORT 

��� 599250 CANALINA CON COPERCHIO 40X60  

��� 599139 PRESSACAVO PG16 CON GHIERA CABLE GRIP WITH RING NUT 

��� 052565310 
INS.CAVO MOTORE CASSETTA 
COMANDI 

MOTOR CABLE SET 



��������	����	
�����	
	�����	������
��� ������	���	�	�������	
	�����	
�	������ ��
�����
�����	���

������	��	��������
������	���� 

����
	�����9�		
����	���
9�
�
�	���9��	��:���� ����B>

52

5150494847464544

56

57

58

59

60

55

62

63

64

65

66

67

68

61

69

70

22

71

23

20

21

24

25

26

27

28

29

30

31

32

74

35

34

39

33

36

37

38

42

41

40

43

9

8

7

6

5

3

2

1

4

73

14

13

12

10

11

Fare una connessione
con del giallo/verde
da 1mmq fra il fondo
cassetta e una vite di
fissaggio del CNF1.
Collegare nell'altra
vite del CNF1 lo
schermo del cavo.

17

16

15

CNF1

MONTARE I PRESSACAVI ALL'INTERNO DELLA CASSETTA

CNF3 CNF4

capicorda

rondella
dentellata

CNF1

cassa

18

19

FCD

FISSAGGIO SUPPORTO
COMPONENTI

MORS.MICRO 13

MORS.MICRO 14

41 MORS.MICRO 21

MORS.MICRO 2242

23

21

MORS.MICRO 13

MORS.MICRO 14

37 MORS.MICRO 21

MORS.MICRO 2238

23

22

MORS.MICRO 13

MORS.MICRO 14

36 MORS.MICRO 21

MORS.MICRO 2237

144

57

FCUB

FCO

PG
11

PG
11

PG
11

TR

F
U

4

F
U

5

00

1
82
4

4
0
02

3
0

0

FU6

PLC

Serial

Analog IN

IG

C

I13I12I11I10I9I8I7I6I5I4I3I2I1I0COMNCNC

DC IN

V-V+V+Q9Q8Q7Q6Q5Q4Q3Q2Q1Q0

RUN
STOP

109876543210

6543210

IN
131211

987

OUT

S
L

E
R

R
R

U
N

B
A

T
S

D

P
W

R

PRD

l=180

K5K4K3K2K1KSF

21NC1L1 3L2 5L3

L3

L2

L1

KL
l=

2
2

0

l=290

22NC2T1 4T2 6T3

22 24

11

21

12 14

FU2 FU3

15

24

15

16

25

16

17

26

17

18

27

18

53

51

*62*

56

52

*

58

57 *70*

3836232322212120197

14446454241403836232322212120197KDKS
l=100

1444645424140

15 16 17 18 54 55 69

l=
4

7
0

PG16

2 1
ATTENZIONE-ATTENTION-ACHTUNG-ATENCION

400V 50Hz 3Ph

L2

EMERGENZA
 BLOCCO

L1

SEQUENZA
  FASI

PEM

PS

SALITA

BIANCA

P1

SELEZIONE COPPIE

SC
3210

0
1 2

3

ATTENZIONE

CAUTION

COLONNA OPPOSTA COMANDI

PD

DISCESA

ROSSA

0

FU1



��������	����	
�����	
	�����	������
��� ������	���	�	�������	
	�����	
�	������ ��
�����
�����	���

������	��	��������
������	���� 

!"#	����	��
��
�	����$	%������	���	�	�������%	
	&��$	%�����	
�	������%

����
	�����9�		
����	���
9�
�
�	���9��	��:���� ����B>

�����

����

��	����

��	��

	�
���������

	�
���
���� 
�

����������

�

���������

��� - - - 

TUTTI I MODELLI 
– ALL MODELS (*) 

 

��� 052565440 INS.CAVO FCS CON MICRO CASS.COM. CONTROL BOX CABLE 
ASSEMBLY 

��� 599074 PRESSACAVO PG11 CON GHIERA CABLE GRIP WITH RING NUT 

��� 052365061 INSIEME MICRO DI PROSSIMITA` PROXIMITY SWITCH ASSEMBLY 

��� 599175 PRESSACAVO PG7 CON GHIERA CABLE GRIP WITH RING NUT 

��� 510145 MORSETTO 2.5MMQ TERMINAL 

��� 510146 PONTE DI PARALLELO PARALLEL BRIDGE 

��� 052365290 SUPPORTO MORSETTIERA SUPPORT 

��� 052365470 MORSETTO CON DIODI TERMINAL WITH DIODES 

��� - - - 

��� - - - 

��� 557021 RELE‘ 24VDC 2 CONTATTI RELAY 

��� 599164 CANALINA CON COPERCHIO 25X60 CHANNEL 

� 599167 NASTRO BIADESIVO L=25 ADHESIVE TAPE 

��� 557017 RELE` 24VAC 2 CONTATTI RELAY 

��� 557018 ZOCCOLO PER RELE` 2 CONTATTI RELAY SOCKET 

��� 557042 RELE` SEQUENZA FASI RELAY 

��� 522002AS1 CONTATTORE DI LINEA CONTACTOR 

��� 507022 FUSIBILE 5X20 1A 250V RAPIDO FUSE 

��� 555011 CONDENSATORE ELETTROL.4700 
MICROF 50V 

ELECTROLYTIC CAPACITOR 

��� 538001 PONTE RADDRIZZATORE RECTIFIER JUMPER 

��� 060017160 SUPPORTO APPARECCHIATURE SUPPORT 

��� 510151 MORSETTO 16MMQ GIALLO/VERDE TERMINAL 

��� 510226 PIASTRINO TERMINALE PLATE 

��� 510225 MORSETTO PORTAFUSIBILE TERMINAL 

��� 527059 FINECORSA DISCESA MICROSWITCH 

��� 527049 FINECORSA OSTACOLO/USURA BUSTA MICROSWITCH 

��� 527252 PRESSACAVO PG11 CABLE GRIP  

��� 052366431 CAVO COLLEGAMENTO DA PLC A CNF1 CONNECTING CABLE 

��� - - - 

��� 999919390 TARGH. PERICOLO MOVIMENTO IN 
SINGOLO 

DANGER PLATE 

��� 052367090 MORSETTO IDENTIFICAZIONE SLAVE TERMINAL 

 



��������	����	
�����	
	�����	������
��� ������	���	�	�������	
	�����	
�	������ ��
�����
�����	���

������	��	��������
������	���� 

����
	�����9�		
��
��99���
����	�
�:���9��	��:���� ,B>



��������	����	
�����	
	�����	������
��� ������	���	�	�������	
	�����	
�	������ ��
�����
�����	���

������	��	��������
������	���� 

!"#	����	��
��
�	����$	%������	���	�	�������%	
	&��$	%�����	
�	������%

����
	�����9�		
��
��99���
����	�
�:���9��	��:���� ,B>

�����

����

��	����

��	��

	�
���������

	�
���
���� 
�

����������

�

���������

�� 599047 PRESSACAVO CON GHIERA PG21 CABLE GRIP WITH RING NUT 

TUTTI I MODELLI 
– ALL MODELS (*) 

�

�� 052365170 INS.CAVO INTERCONN.CASS.SAT.2-3  BOX CABLE SET 

� 052365180 INS.CAVO INTERCONN.CASS.SAT.4  BOX CABLE SET 

�� 047065611 PIASTRA APP.ELETTRICHE GRANDE PLATE 

�� 515025 PORTAFUSIBILE TRIPOLARE FUSE HOLDER 

�� 507094 FUSIBILE 10.3X38 10A 500V AM ( 400V ) FUSE 

�� 052365200 SUPPORTO CONTATTORI E PORTAFUS. SUPPORT 

�� 052365210 SUPPORTO MICRO SPORTELLO SUPPORT 

�� 557021 RELE‘ RELAY 

�� 557018 ZOCCOLO PER RELE‘ RELAY SOCKET 

��� 510150 MORSETTO GIALLO VERDE 4MMQ YELLOW/GREEN TERMINAL 

��� 510145 MORSETTO 2.5MMQ TERMINAL 

��� 599167 NASTRO BIADESIVO L=220MM ADHESIVE TAPE 

� 599164 CANALETTA 25X60 L=220MM CHANNEL 

��� 052365220 SUPPORTO MORSETTIERA SUPPORT 

��� 599074 PRESSACAVO CON GHIERA PG11 CABLE GRIP WITH RING NUT 

��� 052565331 INS.CAVO MICRO SATELLITE BOX CABLE SET 

��� 052365430 INS.CAVO FCD CASSETTA SATELLITE BOX CABLE SET 

��� -   

��� 599139 PRESSACAVO CON GHIERA PG16 CABLE GRIP WITH RING NUT 

��� 052565370 INS.CAVO MOTORE CASSETTA SAT. BOX MOTOR CABLE SET 

��� 599175 PRESSACAVO CON GHIERA PG7 CABLE GRIP WITH RING NUT 

��� 052365061 INS.MICRO INTERR.DI PROSSIMITA‘ PROXIMITY SWITCH ASSEMBLY 

��� -   

��� 517254 INSIEME PULSANTE DI EMERGENZA EMERGENCY PUSH-BUTTON 
ASSEMBLY 

��� 510146 PONTE DI PARALLELO PARALLEL JUMPER 

��� 517088AS INSIEME PULSANTE SALITA/DISCESA LIFTING/LOWERING PUSH-
BUTTON 

��� 517056AS INSIEME PULSANTE DI SINGOLO SINGLE PUSH-BUTTON 
ASSEMBLY 

��� 599090 PIASTRINO ADESIVO ADHESIVE PLATE 

� 599073 COLLARE COLLAR 

��� 527028 MICRO SPORTELLO DOOR MICROSWITCH 

��� 216231 VITE TC M4X25 ZN SCREW 

� 236025 RONDELLA PIANA Ø 4.3 ZN WASHER 

� 222003 DADO ESAGONALE ALTO M4 ZN NUT 

��� 522109 CONTATTORE COMANDO MOTORE CONTACTOR 

��� 052565021 INS.CASS.EL.C/VITI E GUARNIZIONE EL. BOX 
SET/SCREWS+GASKETS 

��� 239018 ROND. DENT. EST. Ø4.3 ZN WASHER 

��� 220005 VITE TCB AUTOF. 3.5X9.5 ZN SCREW 

��� 527049 FINECORSA OSTACOLO USURA BUSTA MICROSWITCH 

��� 220052 VITE TCB AUTOF. 2.9X9.5 ZN SCREW 

��� 599252 PRESSACAVO PG11 CABLE GRIP  

��� 527043 FINECORSA DISCESA MICROSWITCH 

 



��������	����	
�����	
	�����	������
��� ������	���	�	�������	
	�����	
�	������ ��
�����
�����	���

������	��	��������
������	���� 
����@�������������@�

��	
96����������9�
�
�9��7���9
��9��
	�
�
	����-
�	�	����@���� =>B>

Refer to full operating manual.
The lift may only be operated by authorized staff.
The lift must be used for its intended purpose only.

 ed on the Serial plate.
The weight distribution at the front/back may not exceed the value 
given in the full operating manual.
Comply with the statutory Health and Safety regulations.
Do not carry persons on the lift.
Apply the vehicle handbrake after driving onto the lift and before 
lifting the vehicle.
The main switch is also an emergency stop switch .In case 

 turn the switch to "O".
Secure the lift against unauthorized use by locking the main switch.
Obstacles must be kept out of range of moving load and lift.

1. BEFORE LOADING:
Check that the lift is in full working order. Refer to the 

Operating and Service Manual.

The lift must be fully lowered, there must be no objects, grease and

oil on the arms and rubber pads and people in the work area.

Swing the arms with the adapters free of oil and grease all the way 

to the drive -through position.

Main switch to "ON".

Swing the arms under the vehicle and position the adapters on the 

pick-up points recommended by the vehicle manufacturer.

, use optional adapters.

There must be No one on the lift or in the vehicle when lifting 

Press the "UP" button. Before the adapters make contact with 

the vehicle, stop the lift .Ensure that all the arm restraints are fully engaged.

, move the arm slightly until the restraint fully engages 

in the restraint gear. Do Not hit the pins with a hammer, since doing so 

could damage the restraint gear teeth!

Do not leave parts lying around on the lift and on the vehicle you want to lift.

tting or disassembling heavy vehicle parts, make sure that the 

centre of the vehicle does not shift! The vehicle must be secured beforehand.

The vehicle must always rest on 4 pick-up points or be secured 

against movement.

Only continue the lifting process up to the desired height if the vehicle 

Do not leave the lift at its full rise for long periods.

Lower the lift onto the safety latches.

3. WHEN LIFTING:
Prevent the vehicle from rocking.

The vehicle doors must be closed when raising and lowering.

Monitor the load and the lift when raising and lowering.

Do not loiter within range of the moving load and lift when raising 

Do not climb onto the raised vehicle or the lift.

4. BEFORE LOWERING THE LIFT:
Remove obstacles from under the car and lift.

Do not loiter within the work area of the lift.

5. LOWERING:
Press the "UP" button, if you want to raise the lift out of the 

locking mechanism .

Press the "Lower" button and lower to the desired height .If the lift 

is M-version , Operate the release lever down at the same time.

6. DRIVING OFF:
The lift must be fully lowered.

Swing the arms all the way to the drive-through position .Only then 

move the vehicle.

7. SWITCHING OFF:
When the lift is not in use, turn the main switch to "OFF".

8. TROUBLESHOOTING AND MAINTENANCE:
Refer to the operating and Service Manual.

8

6

54

OK ! NO!

321

400 V.
7

8

6

2

5
4

3

1

7

9

9 10

5

10



��������	����	
�����	
	�����	������
��� ������	���	�	�������	
	�����	
�	������ ��
�����
�����	���

������	��	��������
������	���� 

!"#	����	��
��
�	����$	%������	���	�	�������%	
	&��$	%�����	
�	������%

=>B>

����@�������������@�����	
96
���������9�
�
�9��7���9
��9��
	�
�
	����-
�	�	����@����

�����

����

��	����

��	��

	�
���������

	�
���
���� 
�

����������

�

���������

�� 999921680 TARGHETTA PORTATA 5500 Kg 5500 Kg LOAD CAPACITY PLATE 

TUTTI I MODELLI 
 - ALL MODELS (*) 

 

�� 99990758 TARGHETTA PERICOLO DANGER PLATE 

�� - TARGA MATRICOLA SERIAL NUMBER PLATE 

�� 999919390 TARGHETTA PERICOLO (DISCESA 
SINGOLO) 

DANGER PLATE (SINGLE-
LOWERING) 

�� 999922090 TARGA ROTARY LIFT ROTARY LIFT PLATE 

�� 999909850 TARGHETTA AVVERTENZE WARNING PLATE 

�� 999912380 TARGA 400V 50Hz 3Ph VOLTAGE PLATE 

�� 999915650 TARGHETTA VERIFICA LUNGHEZZA FOOT LENGHT PLATE  

�� 999916310 TARGA SMALTIMENTO  WASTE PLATE 

��� 999922230 TARGA BLITZ  BLITZ PLATE 

 



'(

)�����	������	���	������	�	��	��������	����

����	����	��
��
�������	����*

+����	&��
�	�,�	-���.


)���	�������	��.�	� �������	��	����	��	����

)/����	��	������	���	� ��������	��	�����������0�


